Hutchinson Wii-Rich Manufacturing Company
P.O. Box 1030
Wanpeton, ND 58074

(701) 642-2621
PRINTED IN USA (74017) JM-8/92-150




WARRANTY

The only warranty Hutchinson Wil-Rich Manufacturing Company gives and the only
warranty the dealer is authorized to give is as follows:

We warrant products sold by us to be in accordance with our published specifications or
those specifications agreed to by us in writing at time of sale. Our obligation and liability
under this warranty is expressly limited to repairing, or replacing, at our option, within 12
months after date of retail delivery, any product not meeting the specifications. WE
MAKE NO OTHER WARRANTY, EXPRESS OR IMPLIED AND MAKE NO WARRANTY
OF MERCHANTABILITY OR OF FITNESS FOR ANY PARTICULAR PURPOSE. Our
obligation under this warranty shall not inciude any transportation charges or costs or
installation or any liabifity for direct, indirect or consequential damage or delay. If
requested by us, products or parts for which a warranty claim is made are to be returned
transportation prepaid to our factory. Any improper use, operation beyond rated
capacity, substitution of parts not approved by us, or any alteration or repair by others in
such manner as in our judgement affects the product materially and adversely shall void
this warranty. NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHANGE
THIS WARRANTY IN ANY WAY OR GRANT ANY OTHER WARRANTY.

Hutchinson Wil-Rich Manufacturing Company reserves the right to make improvement
changes on any of our products without notice.

WHEN WARRANTY LIMITED OR NOT APPLICABLE: Warranty on hoses, cylinders,
hubs, spindles, engines, valves, pumps, or other trade accessories are limited to the
warranties made by the respective manufacturers of these components. Rubber tires
and tubes are warranted directly by the respective tire manufacturer only, and not by
Hutchinson Wil-Rich Manufacturing Company.

Warranty does not apply to any machine or part which has been repaired or altered in
any way so as in our judgement to affect its reliability, or which has been subject to

. " .
misuse, negligence or accident.

A DELIVERY REPORT FORM MUST BE FILLED QUT AND RECEIVED BY
NG CC i TIATE

PAT A LIUAIQ AR YASHT ¥ A ARIT IS AT A
HUICI_]III‘!SLJI‘l 'AlL_'RILIH ) - A WIP

WARRANTY COVERAGE.
WARRANTY CLAIMS PROCEDURE

1. The warranty form must be returned to Hutchinson Wil-Rich Manufacturing Company
within fifteen (15) working days from the repair date.

~
ViAW A o 2

2. Parts returned to Hutchinson Wil-Rich Manufacturing Company without authorization
will be refused. The parts must be retained at the dealership for ninety (30) days after
the claim has been filed. If the Service Department would like to inspect the parts, a
packing slip will be mailed to the dealer. The packing slip must be returned with the
parts. The parts must be returned prepaid within thirty (30) days of receiving
authorization. After the parts are inspected and warranty is verified, credit for the return
freight will be issued to the dealer.

3. Parts that will be scrapped at the dealership will be inspected by Hutchinson Wil-Rich

MAari famtiirima Cammary Salac Qaonrocartativiae MNictrint Qalanr MearnAamare ar Qansiss
S HTIHCI S M o At RS HS R IS ACI AT R Y RN ok SQIET Mg eie i o e

ol
Representatives within the ninety (90) day retaining period.




MODIFICATIONS

It is the policy of Wil-Rich Operations to improve its prodtucts whenever possible and practical to do so. We
reserve the right to make changes, improvements and modifications at any time without incurring the obligation
to make such changes, improvements and modifications on any equipment sold previously.

GENERAL INFORMATION

ILLUSTRATIONS
Exploded views are used to illustrate the individual parts in their normal relationship to each other.
Reference numbers are used in the illustrations. These numbers correspond to those in the “’item’’ column
and are followed by the part number and description.

TERMS “RIGHT HAND’ AND “LEFT HAND"
“‘Right Hand"’ and “Left Hand" sides of this machine are determined by standing at the rear of the unit and
facing in the direction of forward travel.

PINS
All pins are dimensioned to total length.

ROLLING PLOW PARTS CATALOG

NOTE: RPW DISK SHOWN; RPN DISK 1S SHOWN ON PAGE 3 & RPS DISK IS SHOWN ON PAGE 27.




4
2T o 3-26
13 =1 P 4-5
-V 2T N 6-7
T 89
LevelinglLinkage..........cooiviiiiiiiiiiiiiii i 10-11
Hydraulic Cylinders and Components ............cvvieinunn.. 12-13
Gang ComMpPOonentS . ......coveviviruineniennnnenarioiennroaes 14-23
GangInformation . .......ccoiiiiiiin ittt i i 24-25
RP.S........... et e e et 27-52
1 o T N 28-29
- T3 TN 30-31
T 32-33
LevelingLinkage. .......ovvivn et iiinieen i iinrnnneanans 34-35
Hydraulic Cylinders and Components ....................... 36-37
Gang Components.. . ... e e 38-47
Gang INformation .. ..u et i e it et e 48-51
T oA 7% PO 53-74
Hitch. . e e 54-55
Frame and Hydraulic Cytinder and Components................ 56-57
XL .« e e e e e i 58-59
Leveling Linkage ... ..o o it i i e 60-81
Gang COMPONENTS .. ... ve ittt 62-71
Ganginformation . ..ottt i e e e 72-74
DB AL . L i e e e e 75
OPERATORS MANUALS ... i it ettt st teeaiaa e enes 75
CYLINDER COMPONENT S ..ttt e et e e i i 76-79

WRP-01-0684




PARTS LISTINGS IN TH!S SECTION APPLY TO RPN SERIES
MODELS BEGINNING WITH AND FOLLOWING SERIAL
NUMBERS 1004

AND

RPN-20 SERIES MODELS BEGINNING WITH THE FOLLOWING
SERIAL NUMBERS 1091.

0123R3

PARTS
CATALOG

RPN SERIES &
RPN 20 SERIES

8 & 10’

WRP-03-0684




Page 4 _ ROLLING PLOW

RPN HITCH
RPN 20

LEVELING CONNECTOR

®
ATTACHTO \1’ :

P1-76153

WRP-04-0684 0124R2




'ROLLING PLOW Page 5

;

W~ b WwN =

>

23
24

BARTNO.
24275
24207
24280
24416

iTCl‘l N alad)
RPN 20
DESCRIPTION

Hitch, Main Tube

Hitch, Frame and Leveling Tube
Hitch, Adjustment Tube

Hitch, Adjustment Member
Hitch Clevis

Hose Carrier

Jack

Pin, 1%" dia. x 9% long

Pin, 1- %" dia. x 3-5/8"" long

Pin, 1 %" dia. x 4-3/8:' long

Pin, 1" dia. x 7%" long’

Pin, 1" dia. x5%" long

Pin, 1" dia. x 4-3/8" long (yellow color}
Bolt, 1""-8x6%" long

Nut, jam 1"

Nut, %" (non-lock)

Cotter Pin, %" x 2" long

Cotter Pin, %" x3" long
Washer, fiat 1% "

Washer, lock %"

Spring Clip, #6

Safety Chain Bracket (Optional}
Safety Chain w/hook (Optional)
Optional Safety Chain Kit (consists of bracket
#24488 and safety chain #24456)

1" Flat Washer
1-3/4" Flat Washer

WRP-05-0684




Page6 ROLLING PLOW

RPN FRAME

‘TO CENTER FRAME AT THE
FRONT AND REAR OF MACHINE.

THESE CLAMP PLATES ARE
USED TO FASTEN GANG BEAMS
|

Pi-76158

WRP-06-0684 0125R1




ROLLING PLOW Page 7

o~

e

- ) W O N ;O mmbmn.‘ﬁ
: 12

P S S Gy
o b WN

FRAME RP
RPN 2
PART NO. DESCRIPTION 0
24153 Frame
24517 Clamp Plate, {top)
24617 Clamp Plate, (bottomn)
24151 Transport Lockout
24042 RPN Gang Wrench for 1-3/4” Round Shaft
25770 RPN/20 Series Gang Wrench for 1-1/2" Square Shaft
24297 Pin (headless) 1" dia. x5%" long
24336 Pin, 1" dia. x 3% " long
88601 Cotter Pin, %" x2" long
88603 Cotter Pin, %" x 3" long
88196 Washaer, flat 1"
88488 Bolt, 5/16" - 18" x2% " long
88606 Bolt, 1" -8x 13" long
25686 Washer, lock 5/16"
25687 Nut, 5/16" (non lock)
25679 Nut, 1" {(non tock)

WRP-07-0684




Page 8 ROLLING PLOW

RPN AXLE
RPN 20

WRP-08-0684 o zeRd




ROLLING PLOW Page 9

E

W oo~NODO D DL WN=

PARTNO.
24510
24076
24056
24079
24132
41243
*26121
*11378
*10345
+30405
24406
10344
*16094
86340
*88301
*11381
24299
* 88142
88600
88531
88130
88362
88110
88103
88143

41233

AXLE RPN &
RPN 20
DESCRIPTION
Axle

Axle Bearing Casting w/zerk

Axle Bearing Clamp

Bearing Shim, thin

Bearing Shim, thick

Spindle, 1% x 12-1/8" long
Triple Lip Seal 1-6/8"ID

Inside Bearing Cone {L.M48548)
Outside Bearing Cone {LM67048)
Hub Casting with Cups and grease zerk
Inside bearing cup (LM48510)
Qutside bearing cup {LM67010)
Washer, 2" 0.D.x7/8" 1.D., flat
Castie Nut, 7/8"

Cotter Pin, 5/32" x 1 %" long

Dust Cap

Wheel Rim, 15" x 8" wide, 6 bolt
Wheet Boit, 2"’

Bolt, %' - 10x 6% " long {grade #5)
Boit, 3/8" - 16 x 3" long

Lock washer, %

Lock washer, 3/8"

Nut, %" {non lock}

Nut, 3/8" (non lock}

Grease Zerk, %"

1% " Spindie and Hub Assembly
{Consist of all parts marked by an asterisk)

WRP-09-0684




ROLLING PLOW

CONNECT TO FRAME

WRP-10-0684

LEVELING LINKAGE

¢ (
0 fff((fr((l’r

((r'((((v’((((l((v‘{(((((

¥

X
oLy

OJQU/,W &/\)

i
e° ﬁ/@

PI-76157

0127R1

.




ROLLING PLOW Page 11
LEVELING LINKAGE RPN
RPN 20
1 *24323 Leveling Screw Connector
2 *24284 1%* Leveling Screw Shaft
3 *24490 Trunion
4 *24286 Leveling Screw Handle
5 28432 Level Pivot Strap
6 28433 Leveling Pivot Plate
7 24120 Leveling Connector
8 *24423 Leveling Screw Spring #2
9 *24424 Leveling Screw Spring #1
10 *24337 Pin, 1" dia. x 4-3/8" long
1 24335 Pin, 1" dia. x5- %" long
12 *88472 Pin, rolt 5/16' dia. x 1-3/4'' long
13 188305  Bok,34x5GRS 00
14 *88130 Washer, Lock 3/4"
15 88196 Washer, flat 1
16 *25755 Spring Stop, washer 2% 0.D.
17 *88601 Cotter Pin, %" x 2" long
18 *88622 Nut, jam 1% "
19 88110 Nut, 3/4"
20 *88143 Grease Zerk, %"
24322 Leveling Screw Assembly

{consists of all parts marked by asterisk)

WRP-11-0684




Page 12 ROLLING PLOW

RPN  HYDRAULIC CYLINDER & COMPONENTS
ONLY

CONNECT TO @

POST ON AXLE

N

CONNECT

wﬁ TO FRAME

REF. NO. PART NO. DESCRIPTION
1 *24027 *Hydraulic Cylinder 4’ Bore x 8" Stroke
with Internal Depth Control System, S.A.E. #8 3/4-16 O-ring Ports
2 24087 Hydraulic Hose 2" x 13'-0” long
3 24381 Hydraulic Fitting, 3/16" flow restrictor
4 24004 Hydraulic Fitting, Adapter male to famale
8 24318 Pin, 1”
6 24315 Spring Clip

*Parts breakdown for the 24027 4’* Bore x 8" Stroke Cylinder
is on pages 78 & 79.

WRP-12-0684 093R1




ROLLING PLOW Page 13

e
-
Q
m
2
Qo
O
o
S
v
o
<
m
)
Q

rZ_Z
<

CONNECTTO . @

POST ON AXLE

BEF. NO. PART NO. DESCRIPTION

1 *24027 *Hydraulic Cylinder 4” Bore x 8'* Stroke with
Internal Depth Control System 3/4”-16, SAE #8 O-ring Ports
2 24062 Hydrauilic Hose 3/8" x 13'-0 long
3 24065 Hydraulic Fitting, 3/16" flow restrictor
4 24318 Clevis Pin, 1"
5 24315 Spring Clip
*Parts breakdown for the 24027 4" Bore x 8" Stroke Cyiinder

033R1 WRP-13-0684




RO LING PLOW
AR A N )

Nt

RPN ONLY FRONT GANGS

PI-76151

WRP-14-0684




ROLLING PLOW

Page 15

E

BNNA—A—A-;—.....;-A—».;..—.-;-A..
—-otoanumm.:smN---aa—‘—-owmuwaacnmhmwamnm-

PART NO.

24028
24169
24172
24245
24230
24241
24242
24051
24052
24001
24048
24002
24003
24050
24023
24046
24425
24476
24443
24440
24421
24429
24478
88679
24533
25677
88341
88303
24220
88371
88104
25683
24022

| U Y

. FRONT GANGS
ROUND GANG SHAFT COMPONENTS

DESCRIPTION
Bearing Stand, Front Gang
Gang Beam, 7°6"" long for 8’ RPN
Gang Beam, 10°0” long for 10° RPN
1-%’* dia. Gang Shaft, 90- 2" long
1-%" dia. Gang Shaft, 93" long
1-%" dia. Gang Shaft, 118" long
1-%" dia. Gang Shaft, 114-%2" long
End Cap
End Cap
Spool Casting, 9" long
Spool Casting, 10- %" long
Long Bearing Spool Half for 3" spacing
Long Bearing Spool Half for 10- 2"’ spacing
Short Bearing Spool End Casting
Heavy Duty Gang Bearing, 2-3/16”
Gang Shaft Bushing
26" Blade .250, 3% "' Concave
26" Biade .250, 372" Concave with cut-out
24" Blade .250, 3"’ Concave
24" Blade .250, 3’ Concave with cut-out
24" Blade .203, 3"’ Concave
24" Blade .203, 3’ Concave with cut-out
8 U-bolt, 7/8”
Boit, %" -13x2" long
Washer, flat, 1% (%' thick x4’ 0.D.)
Washer, flat, 1%
Washer, lock, 7/8"
Washer, lock, %"
Nut, slotted, 1%’
Nut, 7/8" (non lock)
Nut, %2"" (non lock)
Pin, roll, 5/16' dia. x 2% "' long
Bearing Insert {can be ordered separately)

RPN
ONLY

WRP-15-0684




Page 16 ROLLING PLOW

RPN 20 FRONT GANGS
Series Only SQUARE GANG SHAFT COMPONENTS

NOTE: THESE GANG COMPONENTS
ARE USED ON MACHINES AFTER

SERIAL NO. 1091

OPTIONAL FLEX
COMPONENTS

WRP-16-0684




ROLLING PLOW Page 17

FRONT GANGS RPN 20
SQUARE GANG SHAFT COMPONENTS Series
REF. NO. PART NO. DESCRIPTION Only
1 25769 Front Bearing for Toggle Mount Bearing
2 24169 Gang Beam 7' 6" long for 8’ APN
2 24172 Gang Beam 10’ 0" fong for 10° RPN
3 25724 1-1/2"" Square Gang Shaft 90.33" long.
3 25725 1-1/2" Square Gang Shaft 93.08" long
3 25729 1-1/2" Square Gang Shaft 114.58" long
3 25730 1-1/2" Square Gang Shaft 118.08" long
4 25710 End Cap Casting x 2-1/4" long
5 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
7 25695 Long Bearing Spool Casting for 8" Spacing
7 25696 Long Bearing Spool Casting for 10-1/2" Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembly
{consists of Ref. No. 10, 11, 12 & 13)
10 24155 Toggle Bearing Casting
1 24008 Toggle Bearing Washer
12 24089 Toggle Bearing Insert w/Square Hole {1-1/2")
13 24210 Toggle Bearing Retaining Ring
14 24487 Bearing Clamp Clip for 10’ hole mount spring
15 24486 Bearing Clamp for 10’ hole mount spacing
16 88614 1-1/2" Nut, Hex Heavy Siotted
17 88605 Roll Pin 5/16" x 2-1/4"" long
18 88610 1-9/16 1.D. x 3" Q.D. x 1/4" Gang Washer
19 25700 Disk Blade 26" x 3.0” Conc. x 1/4" Smooth - Front
19 25699 Disk Blade 26’ x 3.0’ Conc. x 1/4” Notch - Front
19 24038 Disk Blade 24"' x 3.0" Conc. x 1/4’” Smooth - Front
19 24325 Disk Blade 24"’ x 3.0 Conc. x 1/4’" Notch - Front
19 25704 Disk Blade 24’ x 3.0 Conc. x 6 Ga. Smooth - Front
19 25705 Disk Blade 24" x 3.0"” Conc. x 6 Ga. Notch - Front
20 24478 U-Bolt 7/8” x 8" Spread
21 24217 U-Boit for Scraper Bar
22 88291 Bolt 3/4” x 3" long {Grade 5)
23 88621 tock Nut 1/2" (Nylon)
24 88611 Lock Nut 3/4” {Nyion)
25 88371 Nut (non-tock) 7/8"
26 88341 Lock Washer 7/8"
OPTIONAL FLEX COMPONENTS
27 25706 Spring Shank for Rolling Plow
28 25757 Scraper Bar Bracket Weldment
29 25715 Top Clamp Plate
30 25756 Bottom Bearing Shank Saddle
31 25689 U-Bolt 7/8" x 8" spread w/7-1/2" long leg
32 24359 Pivot Bushing {17 0.D. x 3/4” long}
33 88131 Flat Washer 3/4”
34 88421 Boit3/4"" x 4-1/2" long (Grade 5)
35 88130 Lock Washer 3/4"”

WRP-17-0684




MDman 10 B3y IS DL MAAL

rfayesiio - NDVLLINUGTrLuUyy

RPN ONLY REAR GANGS
ROUND GANG SHAFT COMPONENTS

PI-76154

WRP-18-0684 0138R2




ROLLING PLOW _ Page 19

REAR GANGS RPN ONL

ROUND GANG SHAFT COMPONENTS

REF. NO.

W 0 ~NNOOOOEDE WWWWNN-

-— ek b b ek ed o e -k b
SN PmNRMNRNONIIIZIIZIIIZIS

BRESY

PART NO.
24078
24166
24172
24233
24240
24234
24229
24051
24052
24001
24048
24002
24003
24050
24023
24046
24431
24434
24444
24445
24435
24419
24428
24420
24031
24432
24427
24463
24478
88679
24533
25677
88341
88303
24220
88371
88104
25683
24022

DESCRIPTION

Bearing Stand, Rear Gang

Gang Beam, 8’ long for 8’ RPN

Gang Beam, 10" long for 10° RPN

1% dia. Gang Shaft, 103 %" long

1%" dia. Gang Shaft, 122% " long

1% " dia. Gang Shaft, 125" long

1%" dia. Gang Shaft, 127" long

End Cap

End Cap

Spool Casting, 9" long

Spooat Casting, 10%" long

Long Bearing Spool Half for 9 spacing
Long Bearing Spool Half for 10 %' spacing
Short Bearing Spool End Casting

Heavy Duty Gang Bearing, 2-3/16"

Gang Shaft Bushing

26'' Blade .250, 4" Concave

26" Blade .250, 4" Concave with cut-out
24" Blade .250, 3% "' Concave

24" Blade .250, 3% " Concave with cut-out
24" Blade .203, 3% "' Concave

24’ Blade .203, 3% "' Concave with cut-out
22" Blade .180, 3%’ Concave

22" Biade .180, 3% ' Concave with cut-out
20" Biade 6 ga., 2" Concave

20" Blade 6 ga., 2" Concave with cut-out
18" Blade .148, 1%’ Concave

18" Blade .148, 1%’ Concave with cut-out
16’ Blade .148, 12" Concave

8’ U-Bolt, 7/8"

Bolt %" -13x2" long

Washer, flat, 1% (%" thick x 4" 0.D.)
Washer, fiat, 1%

Washer, lock, 7/8"

Washer, lock, %"

Nut, slotted, 1% "

Nut, 7/8” {(non lock)

Nut, %" (nonlock)

Pin, roll, 5/16" dia. x 2% " long

Bearing insert {can be ordered separately)

WRP-19-0684




ROLLING PLOW

Page 20

RPN 20 REAR GANGS

Series SQUARE GANG SHAFT COMPONENTS

Only NOTE: THESE GANG COMPONENTS ARE USED

OPTIONAL FLEX
COMPONENTS

WRP-20-0684




ROLLING PLOW Page 21

REAR GANGS RPN 20
SQUARE GANG SHAFT COMPONENTS Series
REF. NO. PART NO. DESCRIPTION | 0 n ly
1 25768 Rear Bearing Stand for Toggle Mount Bearing
2 24166 Gang Beam 8’ 0" long for 8 RPN
2 24172 Gang Beam 10’ 0" long for 10° RPN -
3 25726 1-1/2" Square Gang Shaft 100.19" long
3 25727 1-1/2" Square Gang Shaft 103.83" long
3 25731 1-1/2" Square Gang Shaft 125.33" long
3 25732 1-1/2" Square Gang Shaft 127.33" long
4 25710 End Cap casting {2-1/4"" long)
5 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
6 25697 10-1/2"" Gang Spool Casting
-7 25695 . Long Bearing Spooi Casting for 9" Spacing
7 25696 Long Bearing Spool Casting for 10-1/2" Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembly
(consists of Ref. No. 10, 11, 12 & 13)
10 24155 Toggle Bearing Casting
LA 24008 Toggle Bearing Washer
12 24099 Toggle Bearing Insert w/Square Hole (1-1/2")
13 24210 Toggle Bearing Retaining Ring
14 24487 Bearing Clamp Clip for 10" hole mount spacing
15 24486 Bearing Clamp for 10" hole mount spacing
16 88614 1-1/2"" Nut, Hex Heavy Siotted
17 88605 Roll Pin 6/16" x 2-1/4" long
18 88610 1-8/16” 1.D. x 3" 0.D.x 1/4" Gang Washer
19 25865 Disk Blade 26" x 3.5" Conc. x 1/4"" Smooth - Rear
19 25708 Disk Blade 26" x 3.5” Conc. x 1/4" Notch - Rear
19 25864 Disk Biade 24" x 3.69"" Conc. x 1/4'* Smooth - Rear
19 25712 Disk Blade 24" x 3.69" Conc. x 1/4” Notch - Rear
19 25709 Disk Blade 24 x 3.69" Conc. x 6 Ga. Smooth - Rear
19 25711 Disk Blade 24’ x 3.69" Conc. x 6 Ga. Notch - Rear
19 24278 Disk Blade 22" x 2.5" Conc. x 1/4” Smooth
19 24387 Disk Blade 22" x 2.5"" Conc. x 1/4"* Notched
19 24054 Disk Blade 20" x 2.0’" Conc. x 1/4" Smooth
19 24107 Disk Blade 20" x 2.0 Conc. x 1/4"” Notch
19 24160 Disk Blade 18" x 1.75" Conc. x 6 Ga. Smooth
19 24219 Disk Blade 18" x 1.75” Conc. x 6 Ga. Notch
20 24478 U-Bolt 7/8" x 8" Spread
21 24217 U-Bolt for Scraper Bar
22 88291 Bolt3/4” x 3" long (Grade 5)
23 88621 Lock Nut 1/2'" {Nylon)
24 88611 Lock Nut 3/4” (Nylon)
25 88371 Nut (non-lock} 7/8"
26 88341 Lock Washer 7/8"
OPTIONAL FLEX COMPONENTS
27 25706 Spring Shank for Rolling Plow
28 25757 Scraper Bar Bracket Weldment
29 25718 Top Clamp Plate
30 25756 Bottom Bearing Shank Saddle
K} 25689 U-Bolt 7/8" x 8" spread w/7-1/2" long leg
32 24359 Pivot Bushing (1" 0.D. x 3/4” long)
33 88131 Flat Washer 3/4”
34 88421 Bolt 3/4" x 4-1/2" long
35 88130 Lock Washer 3/4" long WRP-21-0684




Page 22 ROLLING PLOW
RPN GANG COMPONENTS
RPN 20

WEAR PLATE
{used on 1-3/4” Round

Gang Shaft ONLY

WRP-22-0684

i
N

! SPECIAL FOR FLEX

' UNITS WITH 10% "
& SPACING
N

A\ ©

USED AT
BEARING STAND ONLY

PI-76155

OPTIONAL
SPRING LOADED
SCRAPER

0140R2




REF. NO,

AN VWA = - oaa o

~ o,

w

10
11
12
13
14
16
17
18

19
20
21
21
21
21
2

GAN
PART NO.

24115
24116
24117
24109
24044
24301
24302
24247

25717
25716

27950
24156

24282
24329
24217
88445
25691
88130
88303
88110
88104
88621

COMPONENTS RPN
RPN 20
DESCRIPTION

Scraper Bar, 8'0” long

Scraper Bar, 8'5" long

Scraper Bar, 99 %" long

Scraper Bar, 10°4” long

Scraper Bar Bracket {use on rigid bearing stand only)

Scraper Blade

Scraper Blade {at bearing stand)

Scraper Arm

Special Scraper arm for Flex with 9 spacing
(at the bearing stand only)

Special scraper arm for Flex with 10-1/2" spacing
(at the bearing stand only)

Scraper Clip

Bearing Stand Wear Plate (specify hole sige for bolt

when orderihg)

8 U-bolt, %™

%" U-bolt, for scraper arm clip

%" U-bolt, for scraper bar

Bolt, %" -13x 1%", carriage

Bolt, Socket flat head %" -13x2%"

Washer, lock, %"

Washer, lock, %"

Nut, %" {non lock)

Nut, %" {non lock)

Nylock Nut, %"

OPTIONAL SPRING LOADED SCRAPER

25698
88531
25740
25866
25867
25868
25690

"Walker” Spring Loaded Scraper

Bolt 3/8" x 3” HHCS

Special Scraper Bar (2 x 2" Sq. Tubing) 80" iong
Special Scraper Bar (2 x 2 Sq. Tubing) 8 5” long
Special Scraper Bar {2 x 2" Sq. Tubing) 9°9-1/2" long
Special Scraper Bar (2" x 2”” Sq. Tubing) 10’ 4” long
U-Bolt 1/2” dia. x 2-1/8" spread w/3-1/4" long legs

NOTE: A special scraper bar is required to mount spring loaded scrapers.

WRP-23-0684




Page 24

8’ RPN
and
RPN 20 Series

Front Gang — 9" Spacing

TOTAL BLADES - 10

SCRAPER BAR -8'0" Long

RPN 1-3/4” ROUND GANG SHAFT -90-1/2" long

RPN 20 1-1/2" SQUARE GANG SHAFT - 90.33" long

Rear Gang — 9" Spacing

TOTAL BLADES - 11

SCRAPER BAR -8'6" long

RPN  1-3/4 ROUND GANG SHAFT -99-3/4" long

RPN 20 1-1/2" SQUARE GANG SHAFT - 100.18" long

K -
ma Bl

Ak

794%

WRP-24-0684

Front Gang - 10% " Spacing

TOTAL BLADES -9

SCRAPER BAR -80" long

RPN  1-3/4” ROUND GANG SHAFT -93"long

RPN 20 1-1/2"" SQUARE GANG SHAFT -. 93.08" long

Rear Gang — 10% " Spacing

TOTAL BLADES - 10

SCRAPER BAR -8'5"long

RPN  1-3/4" ROUND GANG SHAFT -103-1/2" long

RPN 20 1-1/2"' SQUARE GANG SHAFT - 103.83" long

NOTE: *indicates location of Scraper Bar Bracket used
when unit is equipped with rigid bearing stands.
These brackets are not needed on units
equipped with Flex bearing stands.

0116R1




()

0115R1

ROLLING PLOW Page 25

GANG INFORMATION 10' RPN
and

RPN 20 Series

Frong Gang — 9” Spacing

TOTAL BLADES - 13

SCRAPER BAR - 9'10"long

RPN 1-3/4” ROUND GANG SHAFT - 118" long

RPN 20 1-1/2” SQUARE GANG SHAFT - 118.08" long

Rear Gang — 9" Spacing

TOTAL BLADES - 14

SCRAPER BAR -10'4" long

RPN  1-3/4” ROUND GANG SHAFT - 127" fong

RPN 20 1-1/2” SQUARE GANG SHAFT - 127.33"

)

gl

a

b Front Gang — 10% " Spacing
A 2 TOTAL BLADES - 11
SCRAPER BAR - 910" long
i < : RPN  1-3/4” ROUND GANG SHAFT -114-1/2" long
RPN 20 1-1/2" SQUARE GANG SHAFT - 114.58" long
Rear Gang — 10% " Spacing
TOTAL BLADES - 12
SCRAPER BAR - 10'4” long
RPN 1-3/4” ROUND GANG SHAFT - 125" long
RPN 20 1-1/2” SQUARE GANG SHAFT - 125.33" long
s NOTE: *Indicates location of Scraper Bar Bracket used
3 » when unit is equipped with rigid bearing stands.

These brackets are not needed on units
equipped with Flex bearing stands.

WRP-26-0684




WRP-26-0684




PARTS LISTINGS IN THIS SECTION APPLY TO RPS SERIES PA RTS
BEGINNING WITH THE FOLLOWING SERIAL NUMBER 1007 =

AND CATALOG

RPS 20 SERIAL MODELS BEGINNING WITH THE
FOLLOWING SERIAL NUMBER 1091.

RPS SERIES &
RPS 20 SERIES

10°, 12°, 14', & 16’

010583 WRP-27-0684




Page 28 . ROLLING PLOW
RPS "HITCH
RPS 20

ATTACHTO
LEVELING CONNECTOR

ATTACHTO
CENTER FRAME

WRP-28-0684 0139R2




ROLLING PLOW Page 29

REE.NQ.  PARTNO.
1 24467
2 24389
3 24436
4 24416
5 24484
6 24437
7 24328
8 24415
9 24340

10A 24341
108 24334
1 24338
12 24335
13 24337
14 24304
15 88622
16 88104
17 88362
18 88303
19 88602
20 88601
21 88603
2 24491
2 24456
- 24019

HITCH RPS
RPS 20
DESCRIPTION

Hitch, Main Tube

Hitch, Frame and Leveling Tube
Hitch, Adjustment Tube

Hitch, Adjustment Member
Hitch Clevis

Bar Type Hitch Clevis

Hose Carrier

Jack

Pin, 1% " dia. x 9% " long

Pin, 1% " dia. x 3-5/8" long

Pin 1% dia. x 4-3/8" long

Pin, 1" dia. x7 %" long

Pin, 1" dia. x5%" long

Pin, 1" dia. x4-3/8" long {yellow color)
Bolt, 1% x 8" Hex Hd. Mach.
Nut, 1% Hex jam

Nut, ¥ (non lock)

Spring clip #6

Washer, lock, %"

Washer, flat, 1% "

Cotter Pin, %" x 2" long

Cotter Pin, %" x 3" long

Safety Chain Bracket (Optional)
Safety Chain w/hook {Optional)
Optional Safety Chain (Consists of bracket #24491 and

P SR S e ! |
safety chain #24456.)

WRP-29-0684




Page 30 ROLLING PLOW

RPS -FRAME

RPS 20
(>
<\
%‘?

CLAMPS HOLD
FRONT & REAR
GANG BEAMS (O =\

|
YO FRAME M
<)

FRAME FOR
12,14 & 16’

P1-76160

WRP-30-0684 0132R2

g




ROLLING PLOW Page 31

FRAME RPS
RPS 20
REF. NO. PART NO. DESCRIPTION
1 24281 Frame for 10° RPN and RPS 20
2 24331 Frame for 12', 14’ & 16’ RPS and RPS 20
3 24158 Transport Lockout
4 24439 Clamp Plate (top)
5 24470 Clamp Plate {bottom)
6 24092 Pivot Base
7 24144 Pivot Pin
8 24305 RPS Gang Wrench for 1-3/4” Round Shaft
8 25762 RPS/20 Series Gang Wrench for 1-1/2" square shaft
9 24297 Pin (headless) 1’ dia. x 5% long
10 24337 Pin, 1" dia. x 4-3/8" long
1" 88601 Cotter Pin, %" x 2" long
12 88603 Cotter Pin, %" x 3" long
13 24478 U-boit, 7/8" dia. x 8"
14 25682 Bolt, 1% -7x 16" long
15 88531 Bolt, 3/8” - 16 x 3" long
16 88488 Bolt,5/16" - 18x 2% " long
17 88196 Washer, flat, 1”
18 25687 Nut5/16" non lock
19 88341 Washer, lock, 7/8"'
20 88362 Washer, lock, 3/8”
21 25686 Washer, lock, 5/16”
22 88684 Nut, 1%’ (non lock}
23 88371 Nut, 7/8" (non lock)
24 88103 Nut, 3/8" {non lock)

WRP-31-0684




»
@/ |
- AXLE FOR 12°, 14, 16’ RPS !
and RPS 20 / ~
| P ~
| - - \
C Pt
- S

L
M AXLE FOR 10°' RPS and RPS 20

Pi-76157
WRP-32-0684 . 0MR2




ROLLING PLOW

Page 33

)

-

1
12
13
14
15
16
17
18
} 19

YRRREY

E

QWO NGO A WN -

PART NO.

24327
24176
24076
24056
24079
24132
*41243
*+26121
*11378
*10345
*30405
11379
10344
*16094
*88340
*88301
*11381
10498
*88142
88600
88531
88130
88362
88110
88103
88143
41233

AXLE

DESCRIPTION

Axle for 10’ RPS and RPS 20

Axle for 12, 14’ & 16’ RPS and RPS 20
Axle Bearing Casting w/Zerk

Axle Bearing Clamp

Bearing Shim, thin

Bearing Shim, thick

Spindle, 1% " x 12-1/8” long

Seal Kit v

Inside Bearing Cone (LM48548)
Outside Bearing Cone (LM67048)

Hub Casting with Cups and grease zerk
Inside bearing cup {LM48510)

QOutside bearing cup {LM67010}
Washer, 2 0.D. x 7/8” I.D., flat
Castle Nut, 7/8"

Cotter Pin, 5/32" x 1 %" long

Dust Cap

Wheel Rim, 15'' x 8" wide, 6 bolt
Wheel Bolt, %"

Boit, %" - 10 x 6 %" {grade 5)

Bolt, 3/8 - 16 x 3" long

Lock Washer, %"

Lock Washer, 3/8"

Nut, %’ {non lock)

Nut, 3/8" (non lock)

Grease Zerk, %'’

1%" Spindle and Hub Assembly
{Consist of all parts marked by an asterisk)

RPS
RPS 20

WRP-33-0684




no 1IN DI OWAT
Ay TN o

LEVELING LINKAGE

CONNECTED TO
POST ON AXLE

CROSS MEMBER

///@)
CONNECTED TO FRAME —'\ /@

a7 L
e
5
@0 /@/@

WRP-34-0684 0127R1




ROLLING PLOW Page 35

- -
= O WO NON B WN -

13
14
16
16
17
18

PART NO. DESCRIPTION

ELING LINKAGE - RPS

RPS 20

Leveling Screw Connector (inicudes item 88143)
1%’ Leveling Screw Shaft
Trunion (Includes item 88143)
Leveling Screw Handle

L_evel Pivot Strap

Leveling Pivot Plate

Leveling Connector

Leveling Screw Spring #2
Leveling Screw Spring #1

Pin, 1" dia. x 4-3/8" long

Pin, 1" dia. x5%4 " long

Pin, roii, 5/16" dia. x 1% iong
Bolt, 3/4 x 5 GRS

Washer, lock 3/4"

Washer, flat, 1

Spring Stop, washer 2% 0.D.
Cotter Pin, %" x 2" long

Nut, Jam, 1 %"’

Neb 27A"
TRUL, Sy

Grease Zerk, %"
Leveling Screw Assembly
{consists of all parts marked by asterisk)

WRP-35-0684




CONNECT TO @

POST ON AXLE
5 WS
CONNECT
TO FRAME

REF. NO. PART NO. DESCRIPTION
1 *24027 *Hydraulic Cylinder 4" Bore x 8

Stroke with Internai Depth
Controi System, %" o-ring ports.

2 24087 Hydraulic Hose %" x 13'0” long
3 24391 Hydraulic Fitting, 3/ 16’ flow restrictor
4 24004 Hydraulic Fitting, Adapter male to female
5 24318 Pin, 1
6 24315 Spring Clip
*Parts breakdown for the 24027 4" Bore x 8" Stroke Cylinder are on pages 78 & 79.
WRP-36-0684

093R1




093R1

ROLLING PLOW Page 37
HYDRAULIC CYLINDER & COMPONENTS RPS
CONNECTTO ' @
POST ON AXLE
: &
CONNECT
TO FRAME
=0T N
REF. NQ. PART NO. DESCRIPTION
1 *24027 *Hydraulic Cylinder 4" Bore x 8"
Stroke with Internal Depth
Control system %''-16 SAE #8 o-ring ports.
2 24062 Hydraulic Hose 3/8" x 13'0" long
3 24065 Hydraulic Fitting, 3/16" flow restrictor
4 24318 Clevis Pin 1"
5 24315 Spring Clip
*Parts breakdown for the 24027 4" Bore x 8" Stroke Cylinder is on pages 78 & 79.
WRP-37-0684




Page 38  ROLLING PLOW

RPS ONLY FRONT GANGS

‘r"‘“\

(P

11111




O WO NNNDHDOHE WWWWWWWNDNMNNAN -

ROLLING PLOW Page 39
P o M
FRONT GANGS RPS ONLY

ROUND GANG SHAFT COMPONENTS

PART NO.
24028
24172
24114
24112
24167
24239
24244
24246
24245
24230
24241
24242
24051
24052
24001
24048
24002
24003
24050
24023
24046
24425
24426
24443
24440
24421
24429
24478
88679
24533
25677
88341
88303
24220
88371
88104
25683
24022

DESCRIPTION

Bearing Stand, Front Gang

Gang Beam, 10°' 0" long for 10° RPS
Gang Beam, 12' 0"’ long for 12 0" RPS
Gang Beam, 13' 6" long for 14’ 0" RPS
Gang Beam, 15' 0"’ long for 16’ 0” RPS
1% dia. Gang Shaft, 72" long

13" dia. Gang Shaft, 81%" long

1% dia. Gang Shaft, 82'4" long

13" dia. Gang Shaft, 90 %" long

1% " dia. Gang Shaft, 93" long

1% dia. Gang Shaft, 118" long

1%" dia. Gang Shaft, 114%" long

End Cap

End Cap

Spool Casting, 9’ long

Spool Casting, 10% " long

Long Bearing Spool Half for 8" spacing
Long Bearing Spool Half for 10% " spacing
Short Bearing Spool End Casting

Heavy Duty Gang Bearing, 2-3/16"
Gang Shaft Bushing

26" Blade .250, 3% "' Concave

26’ Blade .250, 3" Concave with cut-out
24" Blade .250, 3" Concave

24" Blade .250, 3" Concave with cut-out
24" Blade .203, 3" Concave

24" Blade .203, 3" Concave with cut-out
8 U-bolt, 7/8"

Bolt %2 -13x 2" long

Washer, flat, 1% (%" thick x4’ 0.0.)
Washer, flat, 134"

Washer, lock, 7/8"

Washer, lock, 2"

Nut, slotted 1% "

Nut, 7/8" (non lock)

Nut %" {non lock)

Pin, roll, 5/16" dia. x 2-3/4" long
Bearing Insert {can be ordered separately)

WRP-39-0684




Page 40 7 ROLLING PLOW

RPS 20 FRONT GANGS
Series Only SQUARE GANG SHAFT COMPONENTS

NOTE: THESE GANG COMPONENTS
ARE USED ON MACHINES AFTER
SERIAL NO. 1091.

OPTIONAL FLEX
COMPONENTS




ROLLING PLOW

Page 41

FRONTG ANGS

" FiwWwWivw

SQUARE GANG SHAFT COMPONENTS

REF. NO. PART NO. DESCRIPTION
1 25769 Front Bearing for Toggle Mount Bearing
2 24172 Gang Beam, 10’ 0 long
2 24114 Gang Beam, 12' 0" long
2 24112 Gang Beam, 13’ 6" long
2 24167 Gang Beam, 15" 0"' long
3 25722 1-1/2” Square Gang Shaft 81.08" long
3 25721 1-1/2"* Square Gang Shaft 71.83" long
3 25725 1-1/2" Square Gang Shaft 93.08" long
3 25729 1-1/2" Square Gang Shaft 114.58" long
3 25730 1-1/2" Square Gang Shaft 118.08" long
4 25710 End Cap casting (2-1/4" long)
5 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
6 25697 ' 10-1/2" Gang Spool Casting
7 25695 Long Bearing Spool Casting for 9" Spacing
7 25696 Long Bearing Spoot Casting for 10-1/2" Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembly
(consists of Ref. No. 10, 11, 12 & 13)
10 24155 Toggle Bearing Casting
" 24008 Toggle Bearing Washer
12 24099 Toggle Bearing Insert w/Square Hole {1-1/2')
13 24210 Toggle Beanng Retaining Ring
14 24487 Bearing Clamp Clip for 10"* spacing
15 24486 Bearing Clamp for 10"" spacing
16 88614 1-1/2" Nut, Hex Heavy Slotted
17 88605 Roll Pin 5/16" x 2-1/4"" long
18 88610 1-9/16” 1.D. x 3" 0.D. x 1/4’* Gang Washer
19 25700 Disk Blade 26" x 3.0"” Conc. x 1/4" Smooth - Front
13 25699 Disk Blade 26" x 3.0"" Conc. x 1/4" Notch - Front
9 24038 Disk Blade 24" x 3.0” Conc. 1/4"”" Smooth - Front
19 24325 Disk Blade 24" x 3.0 Conc. x 1/4"* Notch - Front
19 25704 Disk Blade 24" x 3.0"" Conc. x 6 Ga. Smooth - Front
19 25705 Disk Blade 24" x 3.0" Conc. x 6 Ga. Notch - Front
20 24473 U-Bolt 7/8" x 8" Spread
21 24217 U-Bolt for Scraper Bar
22 88291 Bolt 3/4"” x 3" long {Grade 5)
23 88621 Lock Nut 1/2" {Nylon)
24 88611 Lock Nut 3/4” (Nylon)
25 88371 Nut (non-lock) 7/8"
26 88341 Lock Washer 7/8"
OPTIONAL FLEX COMPONENTS
27 25706 Spring Shank for Rolling Plow
28 25757 Scraper Bar Bracket Weldment
29 25715 Top Clamp Plate
30 257586 Bottom Bearing Shank Saddle
31 25689 U-Boit 7/8" x 8" spread w/7-1/2" long leg
32 24359 Pivot Bushing {1 0.D. x 3/4" long}
3 88131 Fiat Washer 3/4"°
34 25692 Bolt3/4 x 4-1/2” long {Grade 5)
35 88130 Lock Washer 3/4”

M rasms s

RPS 20
Series
Only

WRP-41-0684




Page 42 , ROLLING PLOW

RPS ONLY REAR GANGS
ROUND GANG SHAFT COMPONENTS

WRP-42-0684 0138R2




ROLLING PLOW Page 43
, REAR GANGS RPS ONLY
ROUND GANG SHAFT COMPONENTS
BREF. NO., PART NO DESCRIPTION
1 24078 Bearing Stand, Rear Gang »
2 24166 Gang Beam, 10’ long for 10’ RPS
2 24114 Gang Beam, 12’ long for 12° RPS
2 24170 Gang Beam, 14’ long for 14’ RPS
2 24164 Gang Beam, 16’ long for 16 RPS
3 24239 1%’ dia. éang Shaft, 72" long
3 24244 1% dia. Gang Shaft, 81 %" long
3 24246 1%" dia. Gang Shaft, 82%" long
3 24245 1% dia. Gang Shaft, 90%" long
3 24230 1% " dia. Gang Shaft, 93" long
3 24232 - 1%" dia. Gang Shaft, 3% " iong
3 24233 1% dia. Gang Shaft, 103 %" long
3 24229 1% " dia. Gang Shaft, 127" long
3 24234 1% " dia. Gang Shaft, 125" long
3 24231 1% dia. Gang Shaft, 98" long
4 24051 End Cap
5 24052 End Cap
8 24001 Spool Casting, 9" long
6 24048 Spool Casting, 10% " fong
7 24002 Long Bearing Spoot Half for 9" spacing
7 24003 Long Bearing Spoot Half for 10 %"’ spacing
8 240580 Short Bearing Spool End Casting
9 24023 Heavy Duty Gang Bearing, 1-3/16"
10 24046 Gang Shaft Bushing
" 24431 26" Blade .250, 4" Concave
11 24434 26" Blade .250, 4" Concave with cut-out
n 24444 24" Blade .250, 3% '’ Concave
1 24445 24’ Blade .250, 3% ' Concave with cut-out
1" 24435 24" Blade .203, 3% " Concave
1 24419 24" Blade .203, 3% " Concave with cut-out
1 24428 22'" Blade .180, 3% '’ Concave
1 24420 22" Blade .180, 3%’ Concave with cut-out
12 24497 20" Blade 6 ga., 2’ Concave
12 24432 18 Blade .148, 13 Concave
12 24427 18 Blade .148, 1%’ Concave with cut-out
12 24463 16" Blade .148, 1% Concave
13 24478 8 U-bolt - 7/8"
14 88679 Boit %2 -13x2"” long
15 24533 Washer flat, 1% (%" thickx 4" Q.D.)
16 25677 Washer, flat, 13"
17 88341 Wasbher, lock, 7/8"
18 88303 Washer, fock, %"
19 24220 Nut, slotted, 1%
20 88371 Nut, 7/8"
21 88104 Nut, %"
2 25683 Pin, rolt, 5/16” dia. x 2% " long
23 24022 Bearing Insert {can be ordered separately) WRP-43-0684




Page 44 ROLLING PLOW

RPS 20 REAR GANGS
SQUARE GANG SHAFT COMPONENTS

Series
Only

NOTE: THESE GANG COMPONENTS
ARE USED ON MACHINES AFTER
SERIAL NO. 1091,

OPTIONAL FLEX °
COMPONENTS

WRP-44-0684

VAN
L




ROLLING PLOW

Page 45

REAR GANGS
SQUARE GANG SHAFT COMPONENT

REF. NO. PART NO. DESCRIPTION
1 25768 Rear Bearing Stand for Toggle Mount Bearing
2 24166 Gang Beam, 10" long
2 24114 Gang Beam, 12’ long
2 24170 Gang Beam, 14’ long
2 24164 - Gang Beam, 16" long
3 25721 1-1/2"" Square Gang Shaft 71.83" long
3 25722 1-1/2" Square Gang Shaft 81.08" long
3 25723 1-1/2” Square Gang Shaft 82.33" long
3 25724 1-1/2"" Square Gang Shaft 90.33" long
3 25725 1-1/2" Square Gang Shaft 93.08" long
3 25726 1-1/2" Square Gang Shaft 100.19" long
3 25727 1-1/2"" Square GangShaft 103.83" long
3 25731 1-1/2" Square Gang Shaft 125.33" long
3 25732 1-1/2" Square Gang Shaft 127 33" long
4 25710 End Cap casting (2-1/4" long}
-] 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
6 25697 10-1/2'' Gang Spool Casting
7 25595 Long Bearing Spool Casting for 9" Spacing
7 25696 Long Bearing Spool Casting for 10-1/2" Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembly
{consists of Ref. No. 10, 11, 12 & 13)
i0 24155 Toggle Bearing Casting
1 24008 Toggle Bearing Washer
12 24099 Toggle Bearing Insert w/Square Hole (1-1 12"}
13 24210 Toggle Bearing Retaining Ring
14 24487 Bearing Clamp Clip for 10" hole spacing
15 24486 Bearing Clamp for 10 hole spacing
16 88614 1-1/2” Nut, Hex Heavy Slotted
17 88605 Roll Pin 5/16" x2-1/4" long
18 88610 1-9/16” 1.0. x 3" 0.D. x 1/4"' Gang Washer
19 25865 Disk Blade 26" x 3.5"" Conc. x 1/4" Smooth - Rear
19 25708 Disk Blade 26" x 3.5” Conc. x 1/4" Notch - Rear
19 25864 Disk Blade 24" x 3.69" Conc. x 1/4”" Smooth - Rear
19 25712 Disk Blade 24" x 3.69” Conc. x 1/4” Notch - Rear
19 25709 Disk Blade 24" x 3.69" Conc. x 6 Ga. Smooth - Rear
19 25711 Disk Blade 24" x 3.69" Conc. x 6 Ga. Notch - Rear
19 24278 Disk Blade 22" x 2.5 Conc. x 1/4" Smooth
19 24387 Disk Blade 22" x 2.5" Conc. x 1/4” Smooth - Notched
19 24054 Disk Blade 20 x 2.0 Conc. x 1/4’° Smooth
19 24107 Disk Blade 20" x 2.0" Conc. x 1/4” Notch
19 24160 Disk Blade 18’ x 1.75'* Conc. x 6 Ga. Smooth
19 24219 Disk Blade 18* x 1.75"' Conc. x 6 Ga. Notch
20 24478 U-Bolt 7/8” x 8’ Spread
21 24217 U-Bolt for Scraper Bar
22 88291 Boit 3/4" x 3" long (Grade 5}
23 88621 Lock Nut 1/2" {Nylon)
24 88611 Lock Nut 3/4” {Nylon)
25 88371 Nut (non-lock) 7/8"
26 88341 Lock Washer 7/8""
OPTIONAL FLEX COMPONENTS
r i) 25706 Spring Shank for Rolling Plow
28 257%7 Scraper Bar Bracket Weldment
29 25715 Top Clamp Plate
30 25756 Bottom Bearing Shank Saddle
3 25689 U-Bolt 7/8" x 8" spread w/7-1/2" long leg
2 24359 Pivot Bushing (1 0.D. x 3/4" long)
3 88131 Fiat Washer 3/4"
34 25692 Bolt 3/4" x 4-1/2" long (Grade 5}
35 88130 Lock Washer 3/4”

DD
RPS

Only

WRP-45-0684




'
el @/
{used on 1-3/4” Round

SPECIAL FOR OPTIONAL
FLEX UNI’I:'S SPRING LOADED
[ WITH 102" SPACING. SCRAPER
‘ o\N ie

Qﬂ)

USED AT
BEARING STAND ONLY

40
WRP-46-0684 —_—




ING PLOW Page 47

REF. NO.

G OOV & WN =2 b el tocd o2 s

—--
- O m~uaN®

12

19
20
21
21
21
21
1
21
21

21
2z

ART

24117
24109
24063
24057
24515
24059
24081
24060

24044
243M

Lan v Vg

24302

24247
25717

25716

27950
24156
24282
24329
24217
88445
25691
88130
88303
88110
88104
88621

GANG COMPONENTS RPS

DESCRIPTION R PS 20

Scraper Bar, 9"9-1/ 2" long

Scraper Bar, 10'4” long

Seraper Bar, 11'10” long

Scraper Bar, 12'10" long

Scraper Bar, 13’8 long

Scraper Bar, 148" long

Scraper Bar, 15'4" long

Scraper Bar, 16'5" long

Scraper Bar Bracket (use on rigid bearing stand only)

Scraper Blade

Scraper Blade {at bearing stand)
Scraper Arm
Special scraper arm for Flex with 9'* spacing:at the bearing stand only
Special scraper arm for Flex with 10-1/2" spacmg
at the bearing stand only
Scraper Clip
Bearing Stand Wear Plate (specify hole size for bolts when ordering)
8 U-bolt, %" :
%" U-bolt; for scraper arm clip
%" U-bolt; for scraper bar
Bolt, %" - 13x 1 %" carriage
Bolt, socket fiat head, %' -13x2%"
Washer, lock, %"
Washer lock %"
Nut, %" {non lock)
Nut, %’ {non lock)}
Nylock Nut, %"

OPTIONAL SPRING LOADED SCRAPER

25698
88531
25867
25868
25743
25745
25746
25747
25748
25749
26690

““Walker" spring loaded scraper

Bolt 3/8” x 3 HHCS

Special scraper bar {2" x 2 sq. tubing) 9'10" long
Special scraper bar {2 x 2" sq. tubing) 10 4" long
Special scraper bar {2” x 2* sq. tubing) 11° 10" long
Special scraper bar (2" x 2" sq. tubing) 12° 10** lorig
Special scraper bar (2" x 2’ sq. tubing) 13’ 8 long
Special scraper bar (2" x 2 sq. tubing} 14' 8" long
Special scraper bar (2 x 2" sq. tubing) 15’ 4" long
Special scraper bar {2 x 2" sq. tubing) 16’ 5" long
U-Bolt 1/2” dia. x 2-1/8" spread w/3-1/4" long legs

*NOTE: A special scraper bar is required to mount spring loaded scrapers

WRP-47-0684




[« 1N a\Y. Vi

Page 48 ROLLING PLOW

10° RPS GANG INFORMATION
and |

RPS 20 Series

Front Gang — 9’ Spacing

TOTAL BLADES - 13

SCRAPER BAR -910"long

RPS  1-3/4” ROUND GANG SHAFT - 118" long

RPS 20 1-1/2” SQUARE GANG SHAFT - 117-1/4" long

Rear Gang — 9 Spacing
TOTAL BLADES - 14
SCRAPER BAR - 10" 4"

RPS  1-3/4" ROUND GANG SHAFT -127"long
RPS 20 1-1/2" SQUARE GANG SHAFT - 127.33" long

K

WRP-48-0684

Front Gang — 10-1/2" Spacing
TOTALBLADES - 11

SCRAPER BAR -9'10"long

RPS  1-3/4” ROUND GANG SHAFT -114-1/2" long

RPS 20 1-1/2" SQUARE GANG SHAFT - 113-3/4" long

Rear Gang — 10-1/2"” Spacing

TOTAL BLADES - 12

SCRAPER BAR -10"4" long

RPS  1-3/4" ROUND GANG SHAFT -128" long

RPS 20 1-1/2" SQUARE GANG SHAFT - 125.33" long

NOTE: *Indicates location of scraper bar bracket used
when unit is equipped with rigid bearing stands.
These brackets are not needed on units
equipped with Flex bearing stands.

0108R1

. v
—




()

0109R1

A
Nl R W

ROLLING PLOW Page 49

GANG INFORMATION 12° RPS
and

RPS 20 Series

Front Gang — 9” Spacing
TOTAL BLADES - 16
SCRAPER BAR -11'10" long
RPS TWO 1-3/4” ROUND GANG SHAFTS
~ LEFT: -72"iong
RIGHT: - 72" long
RPS 20 TWO 1-1/2" SQUARE GANG SHAFTS
"~ LEFT: 71.83"long '
RIGHT: -71.83" long

Rear Gang — 9" Spacing

TOTAL BLADES - 17

SCRAPER BAR -12' 10" long

RPS TWO 1-3/4" ROUND GANG SHAFTS
LEFT: -72"long
RIGHT: - 81-1/4" long

RPS 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: -71.83"long
RIGHT: -81.08" long

=

i

-

Front Gang — 10-1/2” Spacing
TOTAL BLADES - 14
SCRAPER BAR -11°10” long
RPS TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -72"long
RIGHT: - 72" long
RPS 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: -71.83"long
RIGHT: - 71.83" long

Rear Gang — 10-1/2" Spacing
TOTAL BLADES - 156
SCRAPER BAR - 12 10" long
RPS TWO 1-3/4"” ROUND GANG SHAFTS
LEFT: -72"long
RIGHT: -82-1/2" long

RFS 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: -71.83"long
RIGHT: - 82.33" long

NOTE: *Indicates location of scraper bar
bracket used when unit is equipped
with rigid bearing stands. These
brackets are not needed on units
equipped with Flex bearing stands.

WRP-49-0684




PageSO ROLLING PLOW
14’ RPS and GANG INFORMATION
'RPS 20 Series

Front Gang — 9’ Spacing
TOTAL BLADES - 18
SCRAPER BAR -13'8"long . "
RPS TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -81-1/4"long
RIGHT: -81-1/4" long
RPS 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: -81.08"long
RIGHT: - 81.08" long

Rear Gang — 9" Spacing
TOTALBLADES -19 > ;
SCRAPER BAR -14'8" long als \M{
RPS TWO 1-3/4” ROUND GANG SHAFTS %}}\ 4
LEFT: -81-1/4" long
RIGHT: -90-1/2" long
RPS 20 TWO 1-1/2” SQUARE GANG SHAFTS

LEFT: -81.08"long
RIGHT: - 90.33" long

Front Gang — 10-1/2" Spacing
TOTAL BLADES - 16

SCRAPER BAR -13'8" long

RPS TWO 1-3/4"" ROUND GANG SHAFTS

\ g LEFT: -82-1/2"long
- /;\)/’ RIGHT: - 82-1/2" iong
» RPS 20 TWO 1-1/2"” SQUARE GANG SHAFTS
. L LEFT: -82.33" long

RIGHT: -82.33" long

Rear Gang — 10-1/2" Spacing

TOTAL BLADES - 17

SCRAPER BAR -14'8" long

RPS TWO 1-3/4" ROUND GANG SHAFTS
LEFT: -82-1/2"1long
RIGHT: - 93" long

RPS 20 TWO 1-1/2"” SQUARE GANG SHAFTS
LEFT: -82.33"long '
RIGHT: - 93.08" long _

NOTE: *Indicates location of scraper bar
bracket used when unit is equipped
with rigid bearing stands. These
brackets are not needed on units
equipped with Flex bearing stands.

WRP-50-0684

0110R1




0111R1?

ROLLING PLOW _ Page 51
GANG INFORMATION 16" RPS and
RPS 20 Series

Front Gang — 9" Spacmg

TOTAL BLADES - 20

SCRAPER BAR -15'4" iong

RPS TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -90-1/2" long
RIGHT: - 90-1/2" long

RPS 20 TWO 1-1/2” SQUARE GANG SHAFTS

LEFT: -90.33"long
RIGHT: - 90.33" long
Rear Gang — 9" Spacing

TOTAL BLADES - 21
SCRAPER BAR-16'5" long .
RPS TWO 1-3/4” ROUND GANG SHAFTS
’ LEFT: -90-1/2" long
RIGHT: - 99-3/4" iong

RPS 20 TWO 1-1/2” SQUARE GANG SHAFTS

LEFT: - 90.33"long
RIGHT: - 100.19" long

8

Front Gang — 10-1/2" Spacing
TOTAL BLADES - 18
SCRAPER BAR -15 4" long
RPS TWO 1-3/4”" ROUND GANG SHAFTS
LEFT: -93"”long
RIGHT: - 93" long
RPS 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: -93.08"long
RIGHT: - 93.08" long

Rear Gang — 10-1/2” Spacing

TOTAL BLADES - 19

SCRAPER BAR - 16’ 5" long

RPS TWO 1-3/4"”" ROUND GANG SHAFTS
LEFT: -93"long
RIGHT: - 103-1/2" long

RPS 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: -93.08" long
RIGHT: - 103.83" iong

» NOTE: ‘*Indicates location of scraper bar
bracket used when unit is equipped
with rigid bearing stands. These
brackets are not needed on units

equipped with Flex bearing stands.

WRP-51-0684




Page 52

ROLLING PLOW

WRP-52-0684

R




PARTS LISTINGS IN THIS SECTION APPLY TO RPW
SERIES BEGINNING WITH THE FOLLOWING SERIAL
NUMBERS 1085

AND

RPW 20 SERIES MODELS BEGINNING WITH THE
FOLLOWING SERIAL NUMBER 1091.

PARTS

'CATALOG

' rPparee 9
RPW SERIES &

RPW 20 SERIES

- 16°, 18°, & 20’

0158R2

WRP-53-0684




......

Page 54 ROLLING PLOW

RPW | HITCH

ATTACHTO
LEVELING CONNECTOR

ATTACHTO
CENTER FRAME

WRP-54-0684

P1-76153

0133R2

! i
P
el




—t h ad md wd wd b b

PRERNSB

-h
-AOGDQ\IOU‘IA&)N-AE

PART NOQ.

24032
24498
24450
24416
24448
24328
24415
24332
24334
2433
24335
24337
24304
88622
88104
88601
88603
88602
88303
88352
24489
24456
88196
25677
24601

DESCRIPTION

Hitch, Main Tube

Hitch, Frame and Leveling Tube

Hitch, Adjustment Tube

Hitch, Adjustment Member

Hitch Clevis

Hose Carrier

Jack

Pin, 1% dia. x 10% " long

Pin, 1%" dia. x 4-3/8" long

Pin, 1" dia. x 8% " lona

Pin, 1" dia. x5% " long

Pin, 1" dia. x 4-3/8" long {yellow color)

Bolt, 1% - 8" long

Nut, jam, 1%"

Nut, %’ (non lock)

Cotter Pin, %'’ x2" long

Cotter Pin, %' x 3" long

Washer, flat, 1% "

Washer, lock, %

Spring Clip, #6

Safety chain bracket (Optional)

Safety chain w/hook {Optional}

1"* Flat washer

1% " Flat washer

Optional Chain Kit (consists of bracket #24489
safety chain #24456)

WRP-55-0684




' Page 56 _ ROLLING PLOW

RPW v FRAME
RPW 20

\ O

BEAMS TO

FRAME. /@ @/' - ™ \
!
Sy ©

SIDE OF
AXLE POST

. N 3
i - 2 kG
! !
ATTACH TO LEFT SIDE
OF CENTER FRAME

ATTACH TO RIGHT SIDE

OF CENTER FRAME
WRP-56-0684 0135R1  0153R2

~ 4
[
ATTACH TO LEFT N S
1 .
) -' ; :
t T . -1‘

P

ATTACH TO RIGHT
SIDE OF AXLE POST




ROLLING PLOW Page 57

FRAME RPW
REF.NO.  PARTNQ.  DESCRIPTION RPW 20
1 24407 Frame
2 24439 Clamp Plate (top)
3 24470 Clamp Plate {bottom)
4 24373 Transport Lockout Pivot Strap
5 24383 Transport Lockout
] 24361 Rear Gang Holder
7 24307 Front Gang Holder
8 24506 Gang Holder Strap
9 25762 475 Series Gang Wrench for 1-1/2" Square Shaft
10 24144 Pivot Pin
1 24092 Pivot Base
12 24478 U-bolt, 7/8" dia. x 8"
13 25682 Bolt, 1% -7 x 16" long
14 25869 Bolt, %" - 13x2” long (Grade 5)
15 88531 Bolt, 3/8” x 16 x 3" long
16 88488 Bolt, 5/16” - 18x 2% " long
17 24350 Pin, (headless) 1”* dia. x16-5/8" long
18 24336 Pin, 1" dia. x 3% "' long
19 88601 Cotter Pin, %" x 2" long
20 88603 Cotter Pin, %" x3" long
21 88196 Washer, flat, 1
2 25687 Nut, 5/16” (non lock)
23 88341 Washer, lock, 7/8"
24 88130 Washer, lock, %"
25 88362 Wasbher, lock, 3/8"
.} 25686 Washer, lock 5/18”
27 88684 Nut, 1% " (non lock)
28 88371 Nut, 7/8" {nonlock)
29 88110 Nut, %" (non lock)
30 88103 Nut, 3/8" {non lock)

HYDRAULIC CYLINDER & COMPONENTS

REF. NO. PART NO. DESCRIPTION

1A *24027 Hydraulic Cylinder 4’ Bore x 8'' Stroke
with internal depth control system
1-1/2" dia. shaft and pipe ports

1B **24296 Hydraulic Cylinder 4"’ Bore x 8" Stroke
with 1-1/2"" dia. shaft and o-ring ports
2 24148 Hydraulic Hose - 1/2" x 14’ 6" long
3 24265 Hydraulic Hose - 1/2"' x 58" long
4 243 Hydraulic Fitting - 3/ 16" flow restrictor
5 24311 Hydraulic Fitting - Tee
6 24004 Hydraulic Fitting - Swivel Adapter - male to female
7 24024 Hydraulic Fitting - Adapter - male to male

*Parts breakdown for the 24027 4" Bore x 8" Stroke Cylinder are on pages 78 & 79.

**Parts breakdown for the 24296 4' Bore x 8 Stroke Cylinder are on pages 76 & 77
WRP-57-0684




WRP-58-0684 . 0134R2




LING PLOW age 59
AXLE RPW
REF.NO. _ PART NO. DESCRIPTION R Pw 20
1 24083 Axle
2 24076 Axle Bearing Casting w/zerk
3 24056 Axle Bearing Clamp
4 24079 Bearing Shim, thin
4 24132 Bearing Shim, thick
5 *41232 Spindle, 1% " x 12-1/8" long
6 *26121 Seal, greasae kit
7 *11378 Inside Bearing Cone (LM48548)
8 *10345 Outside Bearing Cone{LM67048)
9 *30405 Hub Casting with cups and grease zerk
-- 11379 inside bearing cup {L.M48510)
- 10344 Outside bearing cup {LM67010)
10 *16094 Washer, 2 0.D. x7/8" I.D. flat
1 * 88340 Castle Nut, 7/8"
12 *88301 Cotter Pin, /32" x 1% " long
13 11381 Dust Cap
14 10498 Wheel Rim, 15" x 8" wide, 6 bolt
i5 *88142 Wheel Bolt, %"
16 88600 Bolt, % - 10x6%" long {Grade 5)
17 88531 Bolt, 3/8" - 16 x 3" long
18 88130 Lock washer, %"
19 88362 Lock washer, 3/8"
20 88110 Nut, %" (non lock)
21 88103 Nut, 3/8" {non lock)
22 88143 Grease Zerk, %"’
23 41233 1% spindle and hub assembly

{consists of all parts marked by an asterisk)

WRP-59-0684




DML INC DE MAAS
MIVLLHNAG T WYY

AL . (%)
cém«screoro (8 () q

POST ON AXLE e

~
CONNECTED TO FRAME —
CROSSMEMBER

CONNECTED
TO HITCH

WRP-60-0684

RPW - . LEVELING LINKAGE

0127R1




ROLLING PLOW Page 61

) _ LEVELING LINKAGE RPW
1 *24256 Leveling Screw Connector
2 *24020 1%" Leveling Screw Shaft
3 *24070 Trunion
4 *24404 Leveling Screw Handle
5 24130 Level Pivot Strap
6 24136 Leveling Pivot Plate
7 24187 Leveling Connector
8 *24249 Leveling Screw Spring #2
9 *24250 Leveling Screw Spring #1
10 *24337 Pin, 1" dia. x 4-3/8" long (yeliow color)
11 24343 Pin, 1" dia. x6-3/8" long
12 *88605 Pin, roll, 5/16" dia. x 2% ' long
13 88293 Bolt, %" - 10 x 6" long (grade 5)
14 88130 Washer, lock, %"
15 *88196 Washer, flat, 1"
16 *24438 Spring Stop, washer, 2%’ 0.D.
17 *88601 Cotter Pin, %" x2" long
18 *88623 Nut, jam, 1 %"
19 88110 Nut, % (non lock)
20 88143 Grease Zerk, %"
24257 Leveling Screw Assembly

(consists of all parts marked by an asterisk)

WRP-61-0684




Page 62 ROLLING PLOW

RPWONLY FRONT GANGS

WRP-62-0684 0137R1




ROLLING PLOW

Page 63

REF. NQ.

oomwummmawwwmmwumwwwnn—a

> ed ) wd b e ad ed e wd ea wa
DN EWN 4 e oo o

BN =
N33

FRONT GANGS
ROUND GANG SHAFT COMPONENTS
PART NO. DESCRIPTION
24028 Bearing Stand, Front Gang
24453 Gang Beam, 15’ 0" jong
24503 Gang Beam, 18' 0" long
24098 Gang Beam, 20" 0" long for 8" & 9"’ spacing
24037 Gang Beam 20" 0"’ long for 10 %" spacing
24245 13" dia. Gang Shaft, 80% "' long
24230 1% dia. Gang Shaft, 93" iong
24233 13" dia. Gang Shaft, 103 %" long
24237 1%" dia. Gang Shaft, 106" long
24228 1% dia. Gang Shaft, 102" long
24242 1% dia. Gang Shaft, 114 %" long
24241 1%" dia. Gang Shaft, 118" long
24234 1%" dia. Gang Shaft, 125" long
24229 1%" dia. Gang Shaft, 127" long
24051 End Cap
24052 End Cap
24001 Spool Casting, 9" long
24048 Spool Casting, 10% "’ long
24002 Long Bearing Spool Half for 9" spacing
24003 Long Bearing Spooi Half for 10 %" spacing
24050 Short Bearing Spool End Casting
24023 Heavy Duty Gang Bearing, 2-3/16""
24046 Gang Shaft Bushing
24425 26" Blade .250, 3% Concave
24426 26" Blade .250, 3% "’ Concave with cut-out
24443 24" Blade .250, 3" Concave
24440 24" Blade .250, 3" Concave with cut-out
24421 24" Blade .203, 3” Concave
24429 24" Blade .203, 3" Concave with cut-out
24478 8" U-bolt, 7/8"
88679 Boit 12’ - 13x 2" long
24533 Washer, flat, 1% (%" thick x 4” 0.D.)
25677 Washer, flat, 1% "
88341 Washer, lock, 7/8"
88303 Washer, lock, %"
24220 Nut, slotted, 1%
88371 Nut, 7/8"
88104 Nut, %"
25683 Pin, roii, 5/16" dia. x 2% " iong
24022 Bearing Insert (can be ordered separately)

RPW
ONLY

WRP-63-0684




Page 64 ROLLING PLOW

RPW20 | FRONT GANGS
Series Only SQUARE GANG SHAFT COMPONENTS

NOTE: THESE GANG COMPONENTS
ARE USED ON MACHINES AFTER
SERIAL NO. 1091. '

OPTIONAL FLEX
COMPONENTS

WRP-64-0684




ROLLING PLOW Page 65
FRONT GANGS RPW 20
SQUARE GANG SHAFT COMPONENTS Serles
REF. NO. PART NO. DESCRIPTION On |y
1 25769 Front Bearing for Toggie Mount Bearing
2 24453 Gang Beam 15'3" long
2 24503 Gang Beam 18’ 0" Long
2 24098 Gang Beam 20 0’ Long
3 25724 1-1/2" Square Gang Shaft 90.33" long
3 25725 1-1/2" Square Gang Shaft 93.08" long _
3 25729 1-1/2" Square Gang Shaft 114.58" long
3 25730 1-1/2"" Square Gang Shaft 118.08" long
3 25727 1-1/2” Square Gang Shaft 103.83" long
3 25728 1-1/2"* Square Gang Shaft 108.83" long
3 25731 1-1/2" Square Gang Shaft 125.33" long
3 25732 1-1/2" Square Gang Shaft 127.33" long _
4 25710 End Cap Casting 2-1/4" long
5 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
6 25697 10-1/2" Gang Spool Casting
7 25695 Long Bearing Spool Casting for 9" Spacing
7 25696 Long Bearing Spool Casting for 10-1/2"* Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembiy
(consists of Ref. No. 10, 11, 12 & 13)
10 24155 Toggle Bearing Casting
11 24008 Toggle Bearing Washer
12 24089 Toggle Bearing Insert w/Square Hole (1-1/2"')
13 24210 Toggle Bearing Retaining Ring
14 24487 Bearing Clamp Clip for 10 hole mount spacing
15 24486 Bearing Clamp for 10"’ hole mount spacing
16 88614 1-1/2"" Nut, Hex Heavy Siotted
17 88605 Roll Pin 5/16" x 2-1/4" long
18 88610 1-9/16” 1.D. x 3" 0.D. x 1/4"” Gang Washer
19 - 25700 Disk Blade 26" x 3.0” Conc. x 1/4”* Smooth - Front
18 25699 Disk Blade 26" x 3.0 Conc. x 1/4’" Notch - Front
19 24038 Disk Blade 24" x 3.0 Conc. x 1/4” Smooth - Front
19 24325 Disk Blade 24" x 3.0" Conc. x 1/4’' Notch - Front
18 25704 Disk Blade 24" x 3.0" Conc. x 6 Ga. Smooth - Front
19 25705 Disk Blade 24" x 2.0 Conc. x 6 Ga. Notch - Front
20 24478 U-Bolt 7/8"” x 8" Spread
21 24217 U-Bolt for Scraper Bar
22 88291 Boit3/4 x 3" long (Grade 5)
23 88621 Lock Nut 1/2" (Nyion)
24 88611 Lock Nut 3/4” (Nylon)
25 88371 Nut {non-lock} 7/8"
26 88341 Lock Washer 7/8"
OPTIONAL FLEX COMPONENTS
27 25706 Spring Shank for Rolling Plow
28 25757 Scraper Bar Bracket Weldment
29 25715 Top Clamp Plate
20 25756 Bottom Bearing Shank Saddie
3 25689 U-Bolt 7/8" x 8" spread w/7-1/2" long leg
32 24359 Pivot Bushing {1 O.D. x 3/4" long)
33 88131 Flat Washer 3/4"
34 25692 Bolt 3/4" x 4-1/2" long (Grade 5)
35 88130 Lock Washer 3/4"

WRP-65-0684




Fage 66 ROLLING PLOW

RPW ONLY _ REAR GANGS
ROUND GANG SHAFT COMPONENTS

WRP-66-0684 013882




ROLLING PLOW Page 67

0
ommuxlmmm&wuwwwwumuh’wn—ﬁ
Z

T S Y
— b

=3
b

b mh ed b ok amh b ek b ad b b b ed e —a e
W ONDADBDWNNNNNS LD

BREY

REAR GANGS RPW
ROUND GANG SHAFT COMPONENTS ONLY
PARTNO._ DESCRIPTION |
24078 Bearing Stand, Rear Gang for %'* mounting bolts
24164 Gang Beam, 16’ long for 16° Model
24165 Gang Beamn, 18° 6" long for 18’ Model
24168 Gang Beam, 20’ long for 20" Model
24231 1%’ dia. Gang Shaft, 98" long
24230 1% dia. Gang Shaft, 93" long
24232 1%" dia. Gang Shaft, 93% "' long
24233 1%" dia. Gang Shaft, 103%" long
24228 1% " dia. Gang shaft, 109" long
24242 1%" dia. Gang Shaft, 114% "' long
24241 1%’ dia. Gang Shaft, 118" long
24234 1%" dia. Gang Shaft, 125" long
24229 1%" dia. Gang Shaft, 127 long
24051 End Cap
24052 End Cap
24001 Spool Casting, 9" long
24048 Spool Casting, 102" long
24002 Long Bearing Spool Half for 9’ spacing
24003 Long Bearing Spool Half for 10% " spacing
24050 Short Bearing Spool End Casting
24023 Heavy Duty Gang Bearing, 2-3/16"
24046 Gang Shaft Bushing
24431 26" Blade .250, 4" Concave
24434 26" Blade .250, 4" Concave with cut-out
24444 24" Blade .250, 3% " Concave
24445 24" Blade .250, 3% " Concave with cut-out
24435 24’ Blade .203, 3% "’ Concave
24419 24" Blade .203, 3% "' Concave with cut-out
24428 22" Blade .180, 3% "' Concave
24420 22" Blade .180, 3% " Concave with cut-out
24497 20" Blade, 6 ga., 2" Concave
24031 20" Biade, 6 ga., 2" Concave with cut-out
24432 18" Blade .148, 1%’ Concave
24427 18" Blade .148, 1% Concave with cut-out
24463 16" Blade .148, 1%’ Concave
24478 8" U-bolt, 7/8"
88679 Bolt 12" - 13x2" long
24533 Washer, flat, 1% {%" thick x 4” 0.D.)
25677 Washer, flat, 1%
88341 Washer, lock, 7/8"
88303 Washer, lock, %"
24220 Nut, slotted 1% "
88371 Nut, 7/8"
88104 Nut, %"’
25683 Pin, roll, 5/16" dia. x 2% " long
24022 Bearing Insert (can be ordered separately) WRP-67-0684




Page 68 ROLLING PLOW

RPW 20 | REAR GANGS
Series SQUARE GANG SHAFT COMPONENTS

Only

NOTE: THESE GANG COMPONENTS
ARE USED ON MACHINES AFTER
SERIAL NO. 1091.

OPTIONAL FLEX o
COMPONENTS

WRP-68-0684




ROLLING PLOW Page 69

REAR GANGS RPW 20
SQUARE GANG SHAFT COMPONENTS Series
REF. NO. - PART NO. DESCRIPTION N
1 25768 Rear Bearing Stand for Toggle Mount Bearing On 'V
2 24164 Gang Beam, 16° 0" long
2 24165 Gang Beam, 18' 6" long
2 24168 Gang Beam, 20’ 0"’ long
3 25724 1-1/2" Square Gang Shaft 90.33" long
3 25725 1-1/2" Square Gang Shaft 93.08" long
3 25728 1-1/2"* Square Gang Shaft 108.83" long _
3 25730 1-1/2" Square Gang Shaft 118.08" long
3 25729 1-1/2 Square Gang Shaft 114.58" long
3 25726 1-1/2’* Square Gang Shaft 100.19" long
3 25727 1-1/2" Square Gang Shaft103.83" long _
3 25731 1-1/2" Square Gang Shaft 125.33" long
3 25732 1-1/2" Square Gang Shaft 127.33" long
4 25710 End Cap Casting 2-1/4" long
5 24190 Spring End Gang Washer
6 24447 9" Gang Spool Casting
6 25697 10-1/2"" Gang Spool Casting
7 25695 Long Bearing Spool Casting for 9" Spacing
7 25696 Long Bearing Spool Casting for 10-1/2'" Spacing
8 25694 Short Bearing Spool Casting
9 24306 Toggle Bearing and Casting Assembly
{consists of Ref. No. 10, 11, 12 & 13}
10 24155 Toggle Bearing Casting
1 24008 Toggle Bearing Washer
12 24099 Toggle Bearing insert w/Square Hole {1-1/2")
13 24210 Toggle Bearing Retaining Ring
14 24487 Bearing Clamp Clip for 10" hole spacing
15 24486 Bearing Clamp for 10°" hole spacing
18 88614 1-1/2"" Nut, Hex Heavy Slotted
17 88605 Roll Pin 5/16" x 2-1/4" long
18 88610 1-9/16""1.D. x 3" O.D. x 1/4" Gang Washer
19 25865 Disk Blade 26' x 3.5 Conc. x 1/4"" Smooth - Rear
19 25708 Disk Biade 26" x 3.5 Conc. x /4" Notch - Rear
18 25864 Disk Blade 24"’ x 3.69"" Conc. x 1/4"" Smooth - Rear
19 25712 Disk Blade 24’ x 3.69"" Conc. x 1/4"' Notch - Rear
19 25709 Disk Blade 24" x 3.69"" Conc. x 8 Ga. Smooth - Rear
19 - 2571 Disk Blade 24" x 3.69"" Conc. x 6 Ga. Notch - Rear
19 24278 Disk Blade 22’ x 2.5 Conc. x 1/4"° Smooth
19 24387 Disk Blade 22 x 2.5 Conc¢. x 1/4” Notched
19 24054 Disk Biade 20"’ x 2.0” Conc. x 1/4"" Smooth
19 24107 Disk Blade 20" x 2.0"" Conc. x 1/4”" Notch
19 24160 Disk Blade 18’ x 1.75” Conc. x 6 Ga. Smooth
19 24219 Disk 8lade 18" x 1.75" Conc. x 6 Ga. Notch
20 24478 U-Boit 7/8" x 8'' Spread
21 24217 U-Bolt for Scraper Bar
2 88291 Boit 3/4" x 3" long {Grade 5)
23 ' 88621 Lock Nut 1/2" (Nylon}
24 88611 Lock Nut 3/4” (Nylon)
25 88371 Nut {non-lock) 7/8"
26 88341 Lock Washer 7/8”
OPTIONAL FLEX COMPONENTS
27 25706 Spring Shank for Roiling Plow
28 25757 Scraper Bar Bracket Weldment
29 25715 Top Clamp Plate
30 25756 Bottom Bearing Shank Saddle
31 25683 U-Bolt 7/8" x 8" spread w/7-1/2"" long leg
32 24359 Pivot Bushing (1" 0.D. x 3/4" long)
3 88131 Ftat Washer 3/4”
34 25692 Bolt 3/4" x4-1/2" long {Grade 5)
35 88130 Lock Washer 3/4"

WRP-69-0684




Page 70 ROLLING PLOW

RPW . GANG COMPONENTS

~3)  WEAR PLATE
[/ (used on 1-3/4” Round
Gang Shaft ONLY

SPECIAL FOR
FLEX UNITS
WITH 10-1/2” SPACING.

\_©

USED AT
BEARING STAND ONLY

WRP-70-0684

OPTIONAL
SPRING LOADED
SCRAPER

0140R2




e

ROLLING PLOW Page 71
GANG COMPONENTS RPW
RPW 20
REE.NO.  PARTNO. DESCRIPTION
1 24061 Scraper Bar, 15’ 4" long
1 24060 Scraper Bar, 16' 5" long
1 24118 Scraper Bar, 18’ 4" long
1 24110 Scraper Bar, 19° 1" long
1 24111 Scraper Bar, 20° 4" jong
1 24113 v Scraper Bar, 20° 10” long
2 24044 Scraper Bar Bracket {use on rigid bearing stand only)
3 24301 Scraper Blade
4 24302 Scraper Blade (at bearing stand)
{specify hole size for bolts when ordering)
5 24247 Scraper Arm
5 25717 Special Scraper Bar for Flex with 8" spacing
{at the bearing stand only) ‘
5 25716 Special Scraper Bar for Flex with 10-1/2 spacing
{at the bearing stand only)
6 27950 Scraper Clip
7 24158 Bearing Stand Wear Plate
8 24282 8" U-bolt, %"
9 24329 %' U-bolt, for scraper arm clip
10 24217 %" U-bolt, for scraper bar
11 88445 Bolt, %" - 13 x 1% " cariage
12 25691 Boit, socket flat head, %" - 13x2%" long
13 - 88130 Washer, lock, %"
15 88303 Washer, lock %
16 88110 Nut, %' (non lock)
17 25681 Nut, 5/8"” {non lock)
18 88621 Nylock nut, %
OPTIONAL SPRING LOADED SCRAPER
19 25698 “Walker' spring loaded scraper
2 88531 Bolt 3/8” x 3" long
21 25748 Special scraper bar {2 x 2" Sq. tubing} 15" 4"’ long
21 25749 Special scraper bar (2" x 2"’ §q. tubing) 16’ 5" long
21 25750 Special scraper bar {2' x 2"’ Sq. tubing) 18’ 4” long
21 25751 Special scraper bar (2" x 2"’ Sq. tubing) 19° 1" long
21 25752 Special scraper bar {2 x 2"’ Sq. tubing) 20° 4” long
21 25753 Special scraper bar {2 x 2 §q. tubing) 20’ 11" long
2 25690 U-Bolt 1/2" dia. x 2-1/8’ spread w/3-1/4" long legs

*NOTE: A special Scraper Bar is required to mount spring loaded scrapers.

WRP-71-0684




Page 72 ROLLING PLOW

16’ RPWand
RPW 20 Series

Front Gang — 9" Spacing
TOTALBLADES -20
SCRAPER BAR -15'4" long
RPW  TWO 1-3/4"” ROUND GANG SHAFTS
LEFT: -80-1/2" long
RIGHT: - 90-1/2" long
RPW 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: -90.33"long
RIGHT: - 90.33" long

Rear Gang — 9” Spacing

TOTAL BLADES - 21

SCRAPER BAR -16'5" long

RPW  Two 1-3/4” ROUND GANG SHAFTS
LEFT: -90-1/2"long
RIGHT: -99-3'/4" long

RPW 20 TWO 1-1/2" SQUARE GANG SHAFTS

1T, A AR Lo
Lori: - §0.59° 0Ny

RIGHT: - 110.19" long

GANG INFORMATION

LV

s

o
h

e

S

WRP-72-0684

Front Gang — 10-1/2" Spacigg
TOTALBLADES - 18 RS
SCRAPER BAR - 154" long )
RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -83"long
RIGHT: - 93" long
RPW 20 TWO 1-1/2" SQUARE GANG SHAFTS
LEFT: - 93.08"iong
RIGHT: - 93.08" long

Rear Gang — 10-1/2” Spacing

TOTAL BLADES - 19

SCRAPER BAR - 16'5" long

RPW  TWO 1-34” ROUND GANG SHAFTS
LEFT: -93"long
RIGHT: - 103-1/2" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: - 93.08"long
RIGHT: - 103.83" long

NOTE: *Indicates location of scraper bar
bracket used when unit is equipped
with rigid bearing stands. These
brackets are not needed on units
equipped with Flex bearing stands.

0129R1




0130A1

s .

ROLLING PLOW

(Y VY Pa A73

L1
T my~ s

GANG INFORMATION

Front Gang — 9" Spacing

TOTAL BLADES - 24 ~

SCRAPER BAR -18'4" long

RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: - 109" long
RIGHT: - 109" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: -108.83"long
RIGHT: - 108.83" long

Rear Gang — 9’ Spacing

TOTAL BLADES -25

SCRAPER BAR - 19' 1" long

RPW  TWO 1-3/4" ROUND GANG SHAFTS
LEFT: -109"long
RIGHT: - 118" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: - 108.83"long _

RIGHT: - 118.08" long

LA 1]

18’ RPW and
RPW 20 Series

4
‘§
.
e

S

*

Front Gang — 10-1/2"" Spacing

TOTAL BLADES - 21

SCRAPER BAR -18'4"" long

RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -114-1/2" long
RIGHT: - 103-1/2" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: - 114.58"long
RIGHT: - 103.83" long

Rear Gang — 10-1/2" Spacing
TOTALBLADES -22
SCRAPER BAR -19'1"long
RPW  TWO 1-3/4" ROUND GANG SHAFTS
LEFT: -114-1/2"long
RIGHT: - 114-1/2"" long
RPW 20 TWO 1-1/2° SQUARE GANG SHAFTS
LEFT: -114.58"long
RIGHT: - 114.58" long

*Indicates location of scraper bar
bracket uses when unit is equipped
with rigid bearing stands. These
brackets are not needed on units
equipped with Fiex bearing stands.

NOTE:

WRP-73-0684




Page 74 ROLLING PLOW
20' RPWand GANG INFORMATION
RPW 20 Series

Front Gang — 9 Spacing

TOTAL BLADES -27

SCRAPER BAR -20'4" long

RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -127"long
RIGHT: - 118" long

. RPW 20 TWO 1-1/2"” SQUARE GANG SHAFTS

LEFT: - 127.33'long
RIGHT: - 118.08" long

Rear Gang — 9" Spacing

TOTAL BLADES - 28 ~ 4
SCRAPER BAR -20' 10" long
RPW ~TWO 1-3/4”" ROUND GANG SHAFTS ]
LEFT: -127"long §
RIGHT: - 127" long 4
RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: - 127.33"iong
RIGHT: - 127.33" long %
y 4
Front Gang — 10-1/2"" Spacing
TOTAL BLADES - 23
YW SCRAPER BAR -20’ 4 long

WRP-74-0684

RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -114-1/2" long
RIGHT: - 125" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: -113-3/4" long
RIGHT: - 125.33" long

Rear Gang — 10-1/2" Spacing

TOTAL BLADES - 24

SCRAPER BAR -20' 10" long

RPW  TWO 1-3/4” ROUND GANG SHAFTS
LEFT: -125" long
RIGHT: - 125" long

RPW 20 TWO 1-1/2” SQUARE GANG SHAFTS
LEFT: -125.33"long

™~ AC noae L

RIGHT: - 125.33" lang

NOTE: *"Indicates location of scraper bar
bracket used when unit is equipped
with rigid bearing stands. These

brackets are not needed on units
equipped with Flex bearing stands.

0131R1




ROLLING PLOW Page 75

o ~

DECALS & MANUALS

WDDf/E@[]@[FD

A CAUTION

BEFORE ATTACHING CYLINDERS 10 Gism 3

SIROME CYLINDERS TO FULL LENGTH SEVERAL
TIMeS 10 ALLCW OfL TO FiLL BOTH CYLINGERS
AKD HOSES  QTHEHWISE CYLNDERS MAY LRGP 4

LUAL whih FST usED

UL}

I

OPERATOR'S MANUAL /

WIL-RICH

10

@

1 SEFQAE OPYAATING . JTUDY OMRATORE MANUAL, SAMTY
mESLAL

GEN AND SASE OFERATIMIG FPROCIDLMEL AEAD SAPETY

SHINE ON THIE MACWHINE.

SPOAT ON PUBLIC RGAODE ~ OBSEIVE FROGAAL, FTATT
EOULATIONS. OISMLAY IV ESAEAEM: ATTACH

ML EMENT SAPETY CHANE: ANOD LISWY

MAXHAUM SPEED TO 20mph (32 hm /bl

6 1 LOWER OR SL0CR ALL ILEVATEC COMPOMNTSE MPOAL B84 -

VICING OR LLAVING Tint aaac e,

8a~"
IMPORTANT!
LUBRICATE GANG BEARINGS |
DAILY i
USE HAND GREASE GUN.
Pl-76152
REF. NO. PART NO. DESCRIPTION
1 22372 Amber Reflector
2 22371 Red Reflector
3 24134 Decal, Wil-Rich Logo
4 24218 Caution Decal - Cylinders
5 24227 Warning Decat - Operating
6 24010 Decal - Lubrication
TA 24230 Decal - RPN
7B 25883 Decal - RPN 20
8A 24288 Decai - RPS
8B 253884 Decal - RPS 20
9A 24289 Decal - RPW
98 25885 Decal - RPW 20
10 74989 RPN Operator's Manual
10 74011 RPN/20 Operator's Manual
10 74988 RPS Operator's Manual
10 74012 RPS/20 Operator's Manual
10 74990 RPW Operator’'s Manual

10 74013 RPW/20 Qperator’'s Manual WRP-75-0684




Page 76 ROLLING PLOW

RPN & RPN 20 4" BORE X8’ STROKE
RPS & RPS 20 HYDRAULIC CYLINDERS (PRINCE)
RPW & RPW 20 COMPLETE CYLINDER NO. 24296

S

WRP-76-0684 065R1




- ~,

- ROLLING PLOW Page 77

4" BORE X 8” STROKE RPN
HYDRAULIC CYLINDER (PRINCE) RPS

| RPW

*Complete Cylinder Part No. 24296 R PN 20
4 B.ore x8" Stroke.Hydréulic Cylinder with 1-1/2" diarfneter f'iston Rods R P s 20
1” diameter Mounting Pin and S.A.E. #8 Ports, used with o-ring seals R PW 20

VENDER
BEE.NQO. - PARTNO. PARTNO.

0 24095 PMCK-S-1028
1 24139 051900008
2 24198 141900028
3 24202 081900086
4 24203 100000159
5 - 24318 190400004
6 24318 190400004
7 24315 190600003
8 24315 190600003
9 24266 010800005

10 24201 170301133

1 24143 220000210

12 24204 071900006

13

14 Available in seal

15 kits only

16 Part No. 24095 1

17 Vendor No.

18 ~ PMCK-8-1028

19

20 24146 200300040

29017 210400084

DESCRIPTION

Seal Kit for 4" x 8'* Standard Prince Cylinder

Tube Casing 4’ x 8" Cylinder
Base Clevis

Head

Rod Clevis less hardened bushing
Clevis Pin’

Clevis Pin

Spring Clip

Spring Clip

Piston Rod for 4" x 8'' Cylinder
Tio Qand £ Nt

Nut for Piston

Piston

O-ring

Piston Back-up Washer
O-ring, Large

O-ring, Large

O-ring, Base

Base Back-up Washer
Wiper Seal

Plug

Hardened Bushing for Clevis 1-1/4"x 17 x 1" long

WRP-77-0684




Page 78 ROLLING PLOW

RPN - 4" BORE X 8 STROKE

RPS HYDRAULIC CYLINDER (INTERNAL DEPTH CONTROL)
RPW PRINCE - CYLINDER NO. 24027

RPN 20 |

RPS 20

RPW 20

PI-76150

WRP-78-0684 0168R1




e

{

1

AROLLING PLOW

4" BORE X 8" STROKE

PRINCE

*Complete Cylinder Part No. 24027
4" Bore x 8" Stroke Hydraulic Cylinder with 1-1/2” diameter Piston Rod, Internal Depth
Control, 1 diameter Mounting Pin and 3/4-16 S.A.E. #8 ports with O-ring seals.

REF.NO.
0

WO s WN=

- e b o o wd eh mh b —d
O 00 N, hhWN =0

EREYBRRBREY

VENDER

PART NO, PART NO.
25707 PMCK w559
24142 051900285
24103 141900038
29552 081900125
24005 100000043
24318 190400004
24318 190400004
24315 190600003
24315 190600003
24273 010800198
24274 170301131
24143 220000210
24206 071900031 A
Available in sea!
kit only.
Part No. 25707 <
Vendor No.
PMCK WB558

.
24146 200300040
24314 170002028
24316 220001602
24317 050300152
24320 090000060
24321 180900115

DESCRIPTION :
Seal Kit for 4 x 8" Standard Prince Cylinder with

Internal Depth Control
Tube Casing 4" x 8" Cyiinder

Raca Clavig

UG i v

Head

Rod Clevis

Clevis Pin

Clevis Pin

Spring Clip

Spring Clip

Piston Rod for 4" x 8 Cylinder
Tie Rod and Nut

Nut for Piston

Piston

O-ring

Q-ring, Large

O-ring Large

Back-up Washer, Large
O-ring, Base

Base, Back-up Washer
Wiper Seal

O-ring

Back-up Washer
Back-up Washer
O-ring

O-ring

Plug

Cap Screw

Nyltite Seal

Manifold Tube

Striker Plate Assembly
Vaive Assembly

*This cylinder is used on the lift system for 75610 D.0.T., 7410 Series D.O.T., RPN, RPS
and RPW Rolling Plow.

. ) HYDRAULIC CYLINDER (INTERNAL DEPTH CONTROL) RPS

WRP-79-0684




